Ao

 COMPLETION REFORT

| CO-TEATENT 0 VATER SFTENING 4D HISTBITER SULES

CBY
Df} James E}'Bowie, Jr;;4
Ciand

Craig A. Gautreaux

2 qu

U.S. Department of the Interior
Washington, D.C. 20240

LOUISTANA WATER RESOURCES RESEARCH INSTITUTE
Louisiana State University

~ Baton Rouge, LA 70803

May 1982.



Completion Report

Co-Treatment of Water Softening
and Wastewater Sludges

by
Dr. James E. Bowie, Jr.
and

Craig A. Gautreaux

for

U.S. Department of the Interior
Washington, D.C. 20240

Iouisiana Water Research Institute
Iouisiana State University
Baton Rouge, La. 70803

May 1982

Contents of this publication do not necessarily reflect the
views and policies of the U.S. Department of the Interior nor
[...]
équipnent at one of the plants.

Water softening sludge was mixed with raw wastewater, activated
sludge mixed liquor, aerobically digested sludge, primary sludge, and
anaerobically digested sludge. The specific aims of this study were
to determine: (1) the settling characteristics of the various sludge
mixtures; (2) if dissolution or precipitation of soiids occurred in
the sludge mixtures; (3) changes in supernate quality; and, (4) belt
press thickening of the sludge mixtures. An econcmic analysis of
concurrent versus separate treatment of softening and wastewater

sludges using the city of Lafayette as a model was also performed.



LITERATURE REVIEW

Background

Sludge disposal is a significant problem facing the water and
sewage works industry today. The costs involved for sludge disposal
fbequentiy exceed the costs of other processes in the treatﬁent plant.
'Sludges are considered a liasbility to treatment plants because there
is no known way to profit on their collection and treatment. (1) (9)

Sludge thickening and dewatering reduces sludge volume and hauling
costs. In thickening, sludge solids settle by gravity and the super-
natant water is removed. Sludge dewatering physically squeezes the
moisture from the sludge allowing cost effective ultimate disposal.
Dewatering is accomplished by chemical addition followed by a vacuum
filter, centrifuge, belt press, or other mechanical processes. (1) (2)

Current ultimate disposal techniques of sludges include inciner-
ation,‘sanitary landfill, composting and liquid disposal. Land spread-
ing 1s also possible since aerobically digested sludge and wateé sof't=
ening sludge are acceptable soil conditioners. (1) (2)

Water softening as practiced today involves the use of lime and/or
scda ash'process to reduce hardness to a desired level. The resulting
caleium carbonate sludge is produced in large quantities (2 to 1,
sludge to lime added). In the past, this sludge has been disposed of
by direct discharge into water courses, lagooning, recalcining the

L__lﬂne, ischarging into sewers and dewatering. The discharge into _;J



5 ]

sewers has been linked with deposition problems in the sewer mains and
in anaserobic digesters. Vacuum filters and belt presses have become
very expensive operations. ILagooning of the calcium carbonate and mag-
nesium hydroxide sludge is widely used, but land acquisition for expan-
sion has become costly in many communities. Landfill hauling and land
spreading are also practiced, but fuel and operating costs are still
problems for smaller communities. (1) (2) (13)

Wastewater sludge disposal techniques are not markedly different
than softening sludge. Precautions on the disposal technique are
generally taken due to the concern with pathogenic organisms and heavy
metals. Landfill hauling is the most commonly used form of disposal.
This is either done by direct wet hauling or in conjunction with dewa-
tering methods. Incineration and composting are other means of waste-

water sludge disposal. (1) (13)

Methods Previously Studied

There has been limited research work done in the area of co-treat-
ment of softening sludge and wastewater sludge. DMost of theAresearch
done has been on chemical and chemical sludge addition to wastewater
treatment processes. (3) (4) (8) Aluminum sulfate, alum sludge from
surface water treatment, water softening sludge and lime have improved
the physical and chemical characteristics of the treated wastewater in
different treatment stages. The sludge from these plants were more

readily thickened and dewatered.



F‘ | A

Primary Treatment Processes

Hsu and Pipes (4) studied the affect of a synthetic aluminum
hydroxide floc on a primary treatment process. They found that while
total sludge volume increased, volatile solids, chemical oxygen demand
(COD), and biochemical oxygen demand (BOD), decreased with increasing
alum floc dosage into the influent. Zakrewski (14) noted removals of
12.4% in suspended solids, 19.9% in BOD and 26.2% in COD at 8% alum
sludge dosage into the influent.

Nelson, Joseph, and Culp (8) noted that phosphorus removal im-~
proved 12% but éfficiency in primary settling decreased by 10% in
their studies with alum sludge addition to the wastewater treatment
processes. Total solids increased by 69% while volatile solids de-
creased by approximately 5% at 8% water treatment plant sludge. In
addition, Nelson et al, reported that BOD and COD remained the same
after dosing.

Lime addition to wastewater has been established as an effective
phosphorus removal technique. (7) (6) (11) Lime reacts with the
waters alkalinity to form calcium carbonate thus releasing hydroxyl
ions which raises the pH level. Excess calcium reacts with hydrolyzed
ofthophosphate to precipitate insoluble hydroxyapatite. Increases in
PH adversely effects microbiological systems, such that treatment
plants generally incorporate lime additives as a tertiary process.
Mulbarger, Grossman, Dean, Grant (7) and others (6) (11) agree that
lime addition can reduce organic loading, suspended solids loading and

L__stabilize a sludge mass by the Increase in pH. In Hamoda's (3) studieé_J



71

on aerobic digestion of sludges precipitated from wastewater by lime
addition, the settleabllity of the sludges Increased with lime addi-
tion at low dosages. Supernates of the sludge were reported to have
low suspended solids in comparison to the control sludge supernate.
Sehmid (11) noted that with the addition of lime, phosphorus removals
of 80% were achieved in the primar& clarifier. Bilochemical oxygen
demand removals of 60% in the primary clarifier were also noted.

Salotta, Farrell, and Dean (10) studied the effects of a softening
plant sludge which contained alum and calcium carbonate on a continuous
flow activated sludge treatment plant with primary sedimentation.
Improvements in clarifier efficiency and turbidity were noted. Tur-
bidity was reduced by 21% in the primary clarifier while the effluent
turbidity was reduced by 70%. Chemical oxygen demand and phosphorus
removals remained the same after dosing at 84% and 12%. Suspended
solids removal increased from 85% to 93%. The primary sludge showed
an increase in total solids content with decreasing volatile fraction.
Sludge digestion was not studied in this particular test.

In a study done in Daytona Beach, Florida, (2) softening sludge
was added to primary treatment utlilizing suspended solids contact
basins. Biochemical oxygen demand removals of 70 to 80% and suspended

solids removal of 75% were noted.

Aeration and Clarification Processes

Limited research has been done in the aeration and clarifiication |

phase of wastewater treatment. This 1s due to the incorporation of

_



N 8 ]

chemicals and chemical sludge into the primary clarifier. About 98%
of the water plant sludge settles out during this process leaving a
minute amount of reactant to pass through the rest of the treatment
process. . In studies done on the aeration and clarification phase with
the addition of alum sludge, improvements in final BOD, COD, turbidity
and phosphorus content were noted. (4) (8) Salotto, Farrell and Dean
(10) reported an increase in overall plant efficieﬁcy with alun and

softening sludge addition, but effluent COD and phosphorus remained

the same due to low alum sludge addition.

Sludge Treatment

Studies have been done to determine the effects of alum sludge,
calcium carbonate sludge and lime on primary sludge and aerobically
digested sludge. Nelson, Joseph and Culp (8), studied the effects of
alum sludge addition to the primary clarifiler on primary sludge
characteristics. The study showed that volatile solids of the mixed
sludges decreased. The study also brought out that the combined
sludges were easier to mix and that sludge retained by centrifugation
increased from 12 to 50%. Hamoda and Ganczarczyk (3) studied the
effects on aerobic digestion of sludges precipitated from wastewater
by lime addition. It was determined that the lime based sludge stabi-
lized the pH and could better resist pH changes that usually occur in
aerobic digestion. Sludge settleability was inversely proportional
to the dosage of lime. Total volatile solids were in the range of €5%

before lime addition. After lime addition, the volatiles were in the

L _



[ 9 |

35 to 53% range depending upon the amount of lime added. After 10
days, the reduction of digested volatile solids increased from 20% for
untreated to 40% with lime addition. Chemlcal oxygen demand supernate
values ranged from 160 mg/l untreated to 120 mg/l with treatment.
Suspended solids in the supernate were also reduced with lime addition.

Filterability when compared on the basis of specific resistance
to filtration indicated that the lime primary sludge had éonsiderably
better filterability than the raw primary sludge. Calcium carbonate
precipitated from lime addition was suspected to be responsible for
the improved filterability.

Huang and Nguyen (5) studied the codisposal of water softening and
aerobically digested sludge. They reported settling rates increased by
a factor of six. Chemical oxygen demand and phorphorus removals in the
supernate'were in the 80% range. Dewaterability when tested by spe-
cific resistance also improved. Reslstance was reduced by 90% at a
mixing ratio of 1:1. Extended aerobic digestion of the mixtures did
not have any impact on dewatering.

A1l studies agreed on two major points about calcium carbonate
sludge addition to wastewater treatment plants. One, there were no
adverse effects on overall wastewater treatment performance, and
secondly, the alum and calcium carbonate mixed with the biological

floc increased density and settleability.

L _



[ 10 |

EXPERIMENTAL CONSIDERATIONS

Experimental Procedures

Cne water and two wastewater treatment plants in the cif& of
[afayette were selected for sampling and analytical studles. These
included: (1) a 20 mgd lime softening plant; (2) a 7 mgd activated
sludge treatment plant with aerobic digestion; and, (3) a2 3 mgd trick-
ling filter plant with anaerobic digestion. Smith and Loveless belt
presses were used at both waste treatment plants for sludge thickening.

The sludge samples included softening sludge, raw wastewater,
activated sludge mixed liquor, aerobically digested sludge, primary
sludge and anaerobically digested sludge. Each sludge and its super-
nate or filtrate was analyzed for pH, alkalinity, total hardness,
turbidity, BODg and suspended solids according to "Standard Methods.™"
(12)

Settling tests were run to determine the effect of concurrent
thickening of softening sludge and the various wastewater sludges.
Softening sludge was mixed with the wastewater sludge to represent 20,
L0, 60 and 80% by volume mixtures. Control samples of 100% softening
sludge and 100% wastewater sludge were tested along with the mixes.
The six liter samples were blended on a Phipps Bird six paddle stirrer

and allowed to settle. Sludge volume with respect to time was plotted

_

to give setfling curves. Three hours settling time was observed



[ 11 |

for all mixtures. The sludge and supernate were analyzed for solids
content to detect solids dissolution or precipitation. A two sample
"f" test was also performed to test the significance of solids dis-

solution or precipitation (Appendix B).

The supernate portions were analyzed for pH, alkalinity, total
hardness, BODg, suspended solids and turbidity. Throughout the calcu-
lations for relative volume redﬁctions and supernate improvements,
dilution was teken into account.

Belt press thickening tests were performed at the West Bayou
Parkway activated sludge treatment plant in the city of Lafayette to
detenning the effects of concurrent belt press thickening of softening
sludge mixed with aerobically digested sludge. Softening sludge was
mixed with the digested sludge to represent 20, 40, 60 and 80% by
volume mixtures. A control sample of 100% aerobicélly digested sludge
was tested along with the mixes. The five gallon samples were blended
With a wooden paddle. The tests were run twice, once without chemical
addition, and secondly, with cationic polyelectrolyte addition. In
the first test, after bleﬁding was accompl;shed, the samples were
placed on a specified media (PE CAP Mono Screen Cloth, 7-18-1000) and
run through the Smith and Loveless belt press thickener. In the second
test, cationic polyelectrolyte was added with a 50 ml buret to the five
gallon mixtures with constant stirring until the mixture flocculated
well. The mixtures were then placed on the specified media and run
through the belt thickener. The sludge cake from concurrent treatment
was analyzed for changes in moisture content when compared to the con-

|_trol wastewater sludge. ]



RESULTS AND DISCUSSION

Four objectives of the study were the investigation of the set-
tling of the sludge mixtures, the dissolution or precipitation of
sludge solids, the cﬁénges in supernate quality and belt press thick-
ening of the sludge mixtures. An economic analysis of concurrent
versus separate treatment of softening and wastewater sludges for the
city of Lafayette was also performed. Table 1 provides the sludge
solids content and supernate characteristics of the sludges tested.
Appendix A provides thickening test data on the various sludge mixtures

which includes supernate characteristics.

Settling
The study showed overall sludge volume reductions in nearly every

case when sludge mixtures were compared to separate settling. Table 2
provides a summary of settling and volume reduction data for thelvari—-
ous softening and wastewater sludge mixtures. Appendix B provides
sample calculations for volume reduction data. The ratio of softening
solids to wastewater solids was the determining factor in volume reduc-
tion with higher ratios providing more volume reductions as 1llustrated
in figures 1, 2, 3, 4 and 5. The figures are a graphical represen-
tation of the ratio of water softening solids to wastewater sludge
solids versus 60 minutes settled volume. Each figure contalins at least
two curves per test. The curve labeled "serparate" illustrates the totél

L_yolume of sludge produced by settling if the softening and wastewater __J



0°06T

070001

0°0L¢

070001
A

07001

£°G

adpnts *Iiq
zaﬁﬁmuﬂnoumm:<

83pnTs Jd9j3eMagsem pue a3pnts Suiusjjog wodJ ojeutadng Jo SOT3STJ9308BIABYYD

*SUOT3Tpuod josdn oaaA9s BUpoUuaTJIodXS Lmummwﬁez
atdurs patjjes Jo wumcnwmsmm

" gaTdures P19 T T

JOpuTTAD pajenpedd TwOQT © Ul BUTT3398 SJanoYy £ J4o94Je SunfoA o3pnTs %1

0°4S
0°0LLT

0°000T

0°055

0005
69 979

h'h6  0°88

8°h 9°t
a3pnts
Laeurrag

0°0¢ 0°29 0°09
07005 0°61. 0°02T 00
0°000T 04 0°HE 0°Ge
0°0tE 0°9.T 0°hee 0°42T
0°002 0°0TT 0°02T 0°00T
A A 8°9 IAY) c'8 9°8
0°00T 0°h6 0°6. 8°¢ Sl
0°¢ 0°t GG°0 90°0 0°¢
adpnig *3Ifq JonbyT poX|| oIeMsg adpnTs

0TqoJay

a3pnTs *3oy

T JIdWL

Mey  3Butusijog

(T/3u)
£SPTTOS papuadsng

(T/3u) Saod
(OILN) ¢faTPTqang,

(S0oeD se T/3u)
RYTUTTONTY

(So0ey se 1/3w)
aSseupaey Te30],

zlid

SUNTOA
199PNTS PaT1339S 4

(%) 93pnig Jo
SPTTOS T1®19(],



14 ]

0°Lh 0. €Lt 0L a8l 0¢/08

026 GOT 122 GOt 015 0t/09

0°Ly 69T 60E 69T 016G 09/0% :

0°.L€ 052 L6E 052 005 08/02 0°h6 0°T 0°L h°€ (2)

0°02- 052 002 0562 08. 02/08

0°Gh— 00L L3¢ 00.L 618 04/09

G he- G198 HES G18 058 09/0k (D)
10°8T- Ghg 269 Ghg 058 08/02 0°00T 20°€ 1L GI"¢ °S°Q "oasy

0°gh 68 29T e GLg 02/0¢

0°6h 0ST h62 0GT 006 0/09

0°9% G1e 86€E G1e 048 09/0%

0°2¢ 0GE 8TS 0G¢€ 058 08/0¢ 0°6L 4G Gh T0°T *S°V°M

0°G 09 £9 09 006 0c/08

0°G1 Gh €S Gh 006 0%/09

0°6 ok h of 006 09/0%

070 Ge GE Gg 006 08/0¢2 g°c 90°0 0°8 90°¢ MM Mey
"POY TOA (TW)TOA  (TW)TOA (TW)TOA (TW)TOA OT3eY *TOA °PSY °TOA% °S% °PoY "TOAY °SY SANIX Y

XTW % SUurTddss  BurTlles XTH a3pntg a8pntg

paurquo) 9aj3eardoag ‘MM TOJ3U0) *3J08 TOJ3U0)

S93pNTS J93BMo]SEM pue BUTUS3JOS J0J SOT3STJa10RJIBY) SUTTII9S mmvzﬁw

¢ dldvd,



"Juo) ~ ¢ HIdvlL

N
—
J99EMO3SEM — MM
JUSDISJ UT UOT3onpay SuNTOA — °*pPa} °*TOA %
JU90J48J U Jud3uo) SPIToS - °S %
93pnTg po3sedT(q ATTeOoTqoJ9RUY — *S*( *Odsruy